
Andrew J. Waldera [ISB No. 6608]

Sawtooth Law Offices, PLLC

1101 W River St, Ste 110 
PO Box 7985 
Boise, ID  83707 
Office:  (208) 629-7447 x216 
Fax:  (208) 629-7559  
andy@sawtoothlaw.com 
Attorneys for Pioneer Irrigation District 

Christopher H. Meyer [ISB No. 4461]  

Michael P. Lawrence [ISB No. 7288] 
GIVENS PURSLEY LLP

601 W Bannock St 
PO Box 2720 
Boise, Idaho  83701-2720 
Office: 208-388-1200 x236 
Fax: 208-388-1300 
chrismeyer@givenspursley.com 
mpl@givenspursley.com 
Attorneys for City of Nampa 

BEFORE THE DEPARTMENT OF WATER RESOURCES

OF THE STATE OF IDAHO 

IN THE MATTER OF RIVERSIDE’S 
PETITION FOR DECLARATORY RULING 
REGARDING NEED FOR A WATER 
RIGHT UNDER REUSE PERMIT NO. 
[...]
discharge points. All pipeline routes begin near the Nampa WWTP outfall to Indian Creek and 

discharge at points along a 1-mile section of the Phyllis Canal. Pipeline routes will be further 

evaluated in the predesign phase of Nampa WWTP upgrades, and the selected route will be reported 

to the IDEQ.  

4.5  Description of Land Use 

As seen in Figure 2, land uses adjacent to pipeline routes and discharge points may vary slightly. The 

table below identifies the adjacent land uses for each proposed pipeline route and discharge point. It 

is important to note that regardless of the pipeline route chosen, the discharge point will be located 

on PID property. 
 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 43 of 259

I BroWO ANoCatdwell I 



Recycled Water Reuse Permit Application Preliminary Technical Report Section 4

 

 

4-2 

Permit Application_Preliminary Technical Report_3-18-19 

Table 3-1. Land Uses Adjacent to Pipeline Route Options 

 Option 1A Option 1B Option 2A Option 2B Option 3 

Land uses adjacent 
to pipeline route 

• industrial 

• transportation  

• commercial 

• industrial 

• transportation  

• commercial 

• public 

• residential 

• industrial 

• transportation  

• commercial 

• public 

• residential 

• industrial 

• transportation  

• commercial 

• public 

• residential 

• industrial 

• transportation  

• commercial 

Land use adjacent to 
PID property at 

discharge point 

• commercial • residential • residential • public • commercial 

4.6 Identify Ownership 

The recycled water pipeline will be buried from the Nampa WWTP to the discharge point. The 

discharge to Phyllis Canal will be located on PID property, but the pipeline and associated 

infrastructure will be owned by the City. The City and PID have entered into an agreement authorizing 

the discharge of Class A recycled water to the Phyllis Canal, with the pipeline and associated 

infrastructure to be authorized under a subsequent license agreement in the future once final 

location and design are selected and completed. A copy of the existing discharge agreement is 

included as Appendix B. 

 

 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 44 of 259

I BroWO ANoCatdwell I 



 

 

 

5-1 

Permit Application_Preliminary Technical Report_3-18-19 

 

General Plant Description  

5.1 Wastewater Treatment Design  

The Nampa WWTP receives wastewater from domestic (residential/commercial) dischargers, 

industrial dischargers, infiltration and inflow (I/I) from seasonal irrigation sources, and I/I from 

sources other than irrigation users. The current design total rated hydraulic (maximum month) 

capacity is 18 million gallons per day (mgd). The recent Nampa Wastewater Program Facility Plan 

(Facility Plan) provides flow and loading projections through 2040. The future expected influent flow 

to the Nampa WWTP is 20.1 mgd.  

In addition to future growth, the City considered applicable regulatory requirements for both NPDES 

and Recycled Water discharge. These combined factors are summarized in Table 5-1, below.  
 

Table 5-1. Nampa WWTP Recycled Water Program Design Conditions 

Parameter Summer Design Condition Winter Design Condition 1 

Maximum month flow 20.1 mgd 20.1 mgd 

Effluent TSS Monthly average: 30 mg/l 

Weekly average: 45 mg/l 

4-month average: 17.5 mg/l 

Monthly average: 30 mg/l 

Weekly average: 45 mg/l 

4-month average: 17.5 mg/l 

Effluent BOD5 Monthly average: 10 mg/l Monthly average: 30 mg/l 

Weekly average: 45 mg/l 

Effluent total phosphorus 0.35 mg/l Monthly average: 52.4 lbs/day (0.35 mg/l) 1, 2 

Effluent total nitrogen  30 mg/l 3 30 mg/l 

Effluent ammonia Monthly average: 1.31 mg/l  
(March–November) 

Daily maximum: 4.92 mg/l  

(March–November) 

Monthly average: 1.41 mg/l (December–February) 

Daily maximum: 5.31 mg/l  
(December–February) 

Other Class A Recycled Water (IDAPA 58.01.17) requirements Class A Recycled Water (IDAPA 58.01.17) requirements 

for industrial reuse stream (1–2 mgd) 

1 The values listed assume discharge to an irrigation canal during the summer season. During the winter season NPDES permit limits 

apply.  

2 Effluent TP limits are on a pounds per day basis. Concentration is provided for reference only.  

3 Effluent total nitrogen limits are estimated to be lower for summer discharge as a conservative assumption based on the requirements of 

the Recycled Water Rules (IDAPA 58.01.17, Section 607.02.d). The requirements for this discharge will be further refined through 

additional permit negotiations.  

BOD = biochemical oxygen demand. 

lbs/day = pounds per day. 

mgd = million gallons per day. 

mg/l = milligrams per liter. 

5.2 Wastewater Treatment Process 

The Nampa WWTP operates as a secondary treatment facility that uses conventional aerated 

activated sludge units for biological oxidation of the wastewater. The Nampa WWTP will be upgraded 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 45 of 259

I BroWO ANoCatdwell I 



Recycled Water Reuse Permit Application Preliminary Technical Report Section 5

 

 

5-2 

Permit Application_Preliminary Technical Report_3-18-19 

to provide full-scale recycled water. The goal is to provide Class A recycled water (as defined in IDAPA 

58.01.17.601) to local industries and irrigation users for reuse. The processes that will be installed 

to achieve this include tertiary filtration, additional disinfection, an industrial pump station and 

pipeline, and an irrigation reuse pump station and pipeline. All water quality requirements for 

municipal Class A recycled water, as prescribed by IDAPA 58.01.17, are summarized for reference in 

Table 5-2.  
 

Table 5-2. Class A Recycled Water Classification and Additional Requirements  

Description Requirement  IDAPA 58.01.17 Section  

Oxidized  Yes  601.01 

Clarified  Yes  601.01 

Filtered  Yes  601.01 

Disinfected  Yes  601.01 

Total coliform  

(organisms/ 

100 milliliters)  

Median results for last x-days for 
which analysis have been 

completed 

2.2 

7-day median  
601.01.a.ii 

Maximum in any sample 23 601.01.a.ii 

Monitoring frequency Daily, or as determined  601.01.a.iii 

Disinfection requirements contact time 

Contact time of 450 mg-min L with 90 min of modal 
time 

OR 

disinfection to 5log inactivation of virus 

601.01.a.i 

Turbidity (NTU)  

24-hr - mean, not to exceed 
Granular or cloth media: 2 

Membrane filter: 0.2 1 
601.01.b.i 

Maximum in any sample 
Granular or cloth media: 5 

Membrane filter: 0.5 1 
601.01.b.i 

Monitoring frequency Continuous  601.01.b.ii 

Maximum Total nitrogen (mg/L) 

Groundwater recharge: 10 2 

Residential irrigation and other non-recharge uses: 
30 

OR 

As required based on an analysis of ground water 

impacts 

601.01.c.i 

BOD5 (mg/L) 

Monthly arithmetic mean, not to 
exceed  

Ground water recharge: 5 2 

Residential irrigation and other non-recharge uses: 

10 

601.01.c.iii 

Monitoring frequency Weekly composite  601.01.c.iii 

pH  
Any sample  Between 6.0 and 9.0  601.01.c.ii 

Monitoring frequency Daily grab or continuous monitoring 601.01.c.ii 

1 Membrane filtration identified as tertiary treatment technology per the Facility Plan; should unit process assumptions change during 

preliminary design; water quality requirement assumptions should be revisited.  

2 Per IDAPA 58.01.17 Section 607.02.d, “Class A recycled water may be mixed with other irrigation water in an unlined pond if the Class A 

recycled water is permitted for ground water recharge.” Since the project assumes no additional lining of PID canals will occur, 

groundwater quality assumptions will be assumed.  

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 46 of 259

I BroWO ANoCatdwell I 



Recycled Water Reuse Permit Application Preliminary Technical Report Section 5

 

 

5-3 

Permit Application_Preliminary Technical Report_3-18-19 

The necessary unit processes and the associated design capacity of the systems required to provide 

Class A recycled water at the Nampa WWTP are summarized in Table 5-3. These design criteria will 

be further defined through preliminary and final design stages of the project. 
 

Table 5-3. Recycled Water Program Unit Processes Required & Preliminary Design Criteria 

Unit Process Unit Process Assumptions 

Aeration basin modifications 

• Aeration Basin #4 construction 

• Sized identical to existing aeration basins: 134 ft x 160 ft x 21 ft 

• 3,304,000-gallon capacity 

Blower building 

• Six 700-hp blowers (five duty, one standby), 9,750 cfm sizing 

• 12,000-ft2 building 

• 500-kW generator 

RAS piping and WAS pumping 

• Two WAS pumps (10 hp each) 

• WAS pump TDH: 50 ft 

• 60 LF of 18-inch RAS piping and fittings  

• 275 LF 30-inch piping 

Mixed liquor return pumps 

• Four pumps, 17,000 gpm (24 mgd) each 

• 10 feet TDH 

• 125 hp mixed flow pumps, one per treatment train 

Final Clarifier No. 4 • Circular clarifier, 120-ft diameter with mechanism 

Solids facility expansion 

• 1,650-ft2 building expansion 

• Two rotary drum thickeners, 440 gpm capacity each 

• One centrifuge, 200 gpm capacity 

Struvite reactor 

• 3,888-ft2 building 

• Struvite reactor equipment and piping 

• 1,185 LF of 10-inch piping 

Filter lift pump station 

• Building enclosure 

• Three vertical turbine pumps 

• 20-inch vertical turbine solids handling 

• Flow: 9,450 gpm 

• TDH: 30 feet 

• Power: 100 hp 

• 500-kW generator 

• 530 LF of 42-inch piping 

Sand or Membrane filtration 1 

Sand Filtration 

• 1,900- ft2 building 

• 9 filter cells, 108 modules, 40-inch filter bed 

• Three rotary screw compressors (two duty, one standby) 

• Coagulant feed system 

Membrane Filtration 

• 12,000-ft2 building (200 ft x 60 ft x 36 ft) 

• 105-ft long, 40-ft wide, 16-ft deep membrane tanks  

• 36 membrane cassettes and 2,808 modules installed 

• Six permeate pumps 

• Two positive displacement blowers (one duty, one standby) 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 47 of 259

I BroWO ANoCatdwell I 



Recycled Water Reuse Permit Application Preliminary Technical Report Section 5

 

 

5-4 

Permit Application_Preliminary Technical Report_3-18-19 

Table 5-3. Recycled Water Program Unit Processes Required & Preliminary Design Criteria 

Unit Process Unit Process Assumptions 

Ultraviolet disinfection: Class A  

• 5,460-ft2 building 

• Four channels, Nine banks per channel 

• Disinfection dose: 100 mJ/cm 2 

Effluent force main for irrigation reuse • 6,000 LF of 42-inch high density polyethylene pipe 

Effluent pump station for irrigation reuse • Three vertical turbine pumps 

• References Project Group A Primary Effluent Pump Station 

• 20-inch vertical turbine solids handling 

• Flow: 9,450 gpm 

• TDH: 30 feet 

• Power: 100 hp 

• Building enclosure: 14 ft x 54 ft 

Effluent pump station & force main for industry • Two submersible pumps, duplex-type arrangement  

• TDH: 40–80 ft 

• 10,000 LF of 12-inch polyvinyl chloride force main 

• 840 LF of 42-inch piping industrial flow (1–2 mgd) disinfected to Class-A 
standards using in-pipe ultraviolet treatment 

• Disinfection dose: 100 mJ/cm 2 

Digester #5 • One mixing pump, 125 hp motor 

• Flare relocation 

Primary thickening • Thickening feed pumps, two duty/one standby, 30 hp motors 

• Rotary drum thickeners, two duty/one standby 

• Thickened primary sludge pumps, two duty/one standby, 15 hp motors 

• Polymer makeup and feed systems 

• Centrate pumps: two duty/one standby, 20 hp motors 

1 Title 22 approved technology per IDAPA 58.01.17 Section 610.01. Filtration technology is still being evaluated as part of the project pre-

design phase.  

Any potable water used as seal water for recycled water pump seals shall be protected from backflow with an approved backflow 

prevention device or air gap per IDAPA 58.01.17 Section 608.02a. 

cfm = cubic feet per minute. 

ft = feet. 

ft2 = square feet. 

gpm = gallons per minute. 

hp = horsepower. 

kW = kilowatt. 

LF = linear feet. 

mJ/cm2 = millijoule per square centimeter. 

RAS = return activated sludge. 

TDH = total design head. 

WAS = waste activated sludge. 

 

Process flow diagrams for the liquid and the solid streams are provided in Figures 6 and 7, 

respectively.  

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 48 of 259

I BroWO ANoCatdwell I 



Recycled Water Reuse Permit Application Preliminary Technical Report Section 5

 

 

5-5 

Permit Application_Preliminary Technical Report_3-18-19 

5.3 Characterize Wastewater and Recycled Water Streams  

The Nampa WWTP receives and treats wastewater flow and loadings from four sources: domestic 

(residential/commercial) dischargers, industrial dischargers, I/I from seasonal irrigation, and I/I from 

sources other than seasonal irrigation influences. The wastewater collected from the service area 

contains both organic and inorganic loadings. 

Domestic flow is independent of seasonal and climate conditions and tends to follow a diurnal flow 

pattern that reflects timing of water usage in the community. Industrial discharges come from a 

range of industries in the service area, including food processing plants, sanitation, and technology 

services. Industrial discharges are less consistent than domestic discharges and tend to be higher 

strength in terms of biochemical oxygen demand (BOD), total suspended solids (TSS), total Kjeldahl 

nitrogen (TKN), and total phosphorus and other loadings. I/I resulting from seasonal irrigation 

increases throughout the summer and peaks in the early fall. The non-seasonal irrigation I/I is driven 

by precipitation and groundwater variations (these are independent of irrigation influences).  

The City’s wastewater flow varies seasonally. Flow volumes are highest from June to January 

because of irrigation season and industrial food processors’ peak discharge during the late fall and 

winter. The annual average flow to the Nampa WWTP has gradually decreased over recent years, 

caused by a reduction in local industry and subsequent industrial discharges to the municipal 

sewage system. The load has also decreased over the past 2 years due to the reduction in industrial 

discharges. The average monthly flow has not decreased at the same rate as the influent load, most 

likely because the industrial flows have not decreased at the same rate as loads and there has been 

growth in domestic discharge, which constitutes flow with lower concentrations of BOD and TSS, 

yielding less load for the same flow.  

A wastewater characterization study was performed as part of the Facility Plan development. The 

results of the study were documented in TM T-49 Nampa WWTP Capacity Assessment. For more 

information on wastewater characteristics, refer to Appendix C of the Facility Plan. 

The Facility Plan included developing TM T-46 Flow and Loads, which evaluated current conditions 

and developed future projections based on population growth. The current condition was based on 

available Nampa WWTP data from 2012 through 2015. Table 5-4 is the resulting current flow and 

load condition for the Nampa WWTP.  

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 49 of 259

I BroWO ANoCatdwell I 



Recycled Water Reuse Permit Application Preliminary Technical Report Section 5

 

 

5-6 

Permit Application_Preliminary Technical Report_3-18-19 

Table 5-4. Nampa Wastewater Current Flows and Loads 

 

Flow (mgd) BOD (lbs/day) TSS (lbs/day) TKN (lbs/day) TP (lbs/day) 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Domestic 7.67 7.67 7.67 16,132 19,578 40,564 17,807 19,898 37,414 2,524 2,880 4,175 373 414 700 

Industrial 1, 2 2.82 2.82 4.23 20,389 20,389 30,583 10,632 10,632 15,948 1,988 1,988 2,983 345 345 517 

Irrigation-
related I/I  3 

0.95 2.28 2.38 – – – – – – – – – – – – 

Non-
irrigation I/I 

0.14 0.34 2.30 
[...]
(instantaneous maximum) 

September: 19.7°C (maximum daily) 

2031 

Effluent 5-day biochemical 
oxygen demand (BOD5) 

Year-round 
Monthly average: 30 mg/l 

Weekly average: 45 mg/l 
– 

Total suspended solids 
(TSS) 

Year-round 

Monthly average: 30 mg/l 

Weekly average: 45 mg/l 

4-month rolling average: 17.5 mg/l (2,629 

lbs/day) 

– 

Total nitrogen – – – 

Total phosphorus 1 
May 1–September 30 Monthly average: 15 lbs/day 2026 

October 1–April 30 Monthly average: 52.6 lbs/day 2026 

Copper 1 

April–October 
Monthly average: 10.7 µg/l 

Maximum daily: 23.1 µg/l 
2026 

November–March 
Monthly average: 17.8 µg/l 

Maximum daily: 38.5 µg/l 
2026 

Cyanide 

March–November 
Monthly average: 4.75 µg/l 

Maximum daily: 9.53 µg/l 
– 

December–February 
Monthly average: 4.96 µg/l 

Maximum daily: 9.96 µg/l 
– 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 91 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 3

 

 

3-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

Table 3-1. Nampa WWTP NPDES Permit Requirements  

Parameter Timing Design Criteria 
Compliance Year Deadline,  

if applicable 

Mercury 1 

March–November 
Average monthly limit: 0.011 µg/l 

Maximum daily: 0.022 µg/L 
2026 

December–February 
Average monthly limit: 0.011 µg/l 

Maximum daily: 0.023 µg/L 
2026 

Ammonia 

March–November 
Monthly average: 1.31 mg/l 

Daily maximum: 4.92 mg/l 
– 

December–February 
Monthly average: 1.41 mg/l 

Daily maximum: 5.31 mg/l 
– 

1 Effluent limit must be met in the future, as required by permit compliance schedule. 

lbs/day = pounds per day. 

mg/l = milligrams per liter. 

µg/l = micrograms per liter. 

 

The City has not previously possessed a recycled water permit; therefore, no requirements that 

would apply are listed at this time. 

In addition to the NPDES permit, the Lower Boise River total phosphorus total maximum daily load 

drives the regulatory requirements at the Nampa WWTP.  

3.2 Ordinances, Rules, Statutes, and Standards 

The IDAPA contains multiple rules that govern Nampa WWTP operations and discharge, including 

Idaho Wastewater Rules (IDAPA 58.01.16) and Ground Water Quality Rules (IDAPA 58.01.11). The 

Recycled Water Rules (IDAPA 58.01.17) will also be applicable to the City once the reuse permit is 

secured. In developing the Facility Plan, the City used Class A recycled water standards to develop a 

preliminary concept of the preferred alternative. 

Table 3-2 provides a summary of the key ordinances, rules, statutes, and standards applicable for 

the Nampa WWTP.  
 

Table 3-2. Ordinances, Rules, Statutes and Standards 

Category Title Description 

Resolution Resolution No. 32-2018 A resolution of the City Council of the City of Nampa, Canyon County, 
Idaho, Implementing Increases in Service Fees Charged by the City of 

Nampa for Wastewater Rates and User Fees 

Resolution Resolution No. 33-2018 A resolution of the City Council of the City of Nampa, Canyon County, 
Idaho, Implementing Increases in Service Fees Charged by the City of 

Nampa for Wastewater Hookup Fees 

Nampa City Code Chapter 8 – Sewer Regulations 

Chapter 9 – Wastewater Pretreatment 

• Includes basis for charges, sewer fund, inspection, permit, 
connections limited, etc. 

• This chapter sets forth uniform requirements for dischargers into the 
city wastewater collection and treatment system and enables the 
city to protect public health in conformity with all applicable local, 
state, and federal laws including the Clean Water Act (33 USC 1251 
et seq.) and the general pretreatment regulations (40 CFR part 

403). 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 92 of 259

I Brown AND Caldwell I 



 

 

 

4-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

Section 4 

Land Application Site  

4.1 Topographic Maps 

Figure 1 is a topographic map identifying the Nampa WWTP in relation to the Phyllis Canal. Figure 2 

provides a view of the potential routes a recycled water pipeline may take from the Nampa WWTP to 

the Phyllis Canal. 

Figure 3 presents the Pioneer Irrigation District (PID) service area downstream from the proposed 

recycled water discharge point. The area within the red polygon includes an approximately 1/4-mile 

buffer of the area. The customers served by PID in this area include the cities of Nampa and 

Caldwell. Both cities have several pump stations and diversions installed along the Phyllis Canal and 

associated drains and laterals to supply irrigation water to each city’s irrigation utility customers. 

Other major PID customers in this area include unincorporated subdivisions, private residences, and 

farms. Additional information on the major crop types in this area is included in Section 9 of the 

Preliminary Technical Report. Downstream (north and west) irrigation districts including Riverside 

Irrigation District and the Black Canyon Irrigation District also rely heavily on irrigation water and 

return flows (both surface water and shallow groundwater) managed by PID.  

4.2 Regional Map and Description 

A broader regional map surrounding the PID area is included as Figure 4. Figure 5 further identifies 

various irrigation companies and cooperatives in the region.  

4.3 Scaled Map (Hydraulic Management Units) 

Hydraulic management units are not applicable for this permit considering the discharge of recycled 

water directly to the Phyllis Canal, as opposed to applying to a specific hydraulic management unit. 

4.4 Scaled Map (Recycled Water and Supplemental Water) 

The scaled map presented in Figure 2 identifies multiple proposed pipeline routes and associated 

discharge points. All pipeline routes begin near the Nampa WWTP outfall to Indian Creek and 

discharge at points along a 1-mile section of the Phyllis Canal. Pipeline routes will be further 

evaluated in the predesign phase of Nampa WWTP upgrades, and the selected route will be reported 

to the IDEQ.

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 93 of 259

I Brown AND Caldwell I 



 

 

 

5-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

Section 5 

General Plant Description  

5.1 Wastewater Treatment Design  

The Nampa WWTP receives wastewater from domestic (residential/commercial) dischargers, 

industrial dischargers, infiltration and inflow (I/I) from seasonal irrigation sources, and I/I from 

sources other than irrigation users. The current design total rated hydraulic (maximum month) 

capacity is 18 mgd. The recent Facility Plan provides flow and loading projections through 2040. The 

future expected influent flow to the Nampa WWTP is 20.1 mgd. For additional discussion on current 

and future flow rates, refer to Section 5.4. 

In addition to future growth the City considered applicable regulatory requirements for both NPDES 

and Recycled Water discharge. These combined factors are summarized in Table 5-1, below.  
 

Table 5-1. Nampa WWTP Recycled Water Program Design Conditions 

Parameter Summer Design Condition Winter Design Condition 1 

Maximum month flow 20.1 mgd 20.1 mgd 

Effluent total suspended 
solids 

Monthly average: 30 mg/l 

Weekly average: 45 mg/l 

4-month average: 17.5 mg/l 

Monthly average: 30 mg/l 

Weekly average: 45 mg/l 

4-month average: 17.5 mg/l 

Effluent BOD5 Monthly average: 10 mg/l Monthly average: 30 mg/l 

Weekly average: 45 mg/l 

Effluent total phosphorus 0.35 mg/l 2 Monthly average: 52.4 lbs/day (0.35 mg/l) 1, 2 

Effluent total nitrogen  30 mg/l 3 30 mg/l 

Effluent ammonia Monthly average: 1.31 mg/l  
(March–November) 

Daily maximum: 4.92 mg/l  

(March–November) 

Monthly average: 1.41 mg/l (December–February) 

Daily maximum: 5.31 mg/l  
(December–February) 

Other Class A Recycled Water (IDAPA 58.01.17) 

requirements 

Class A Recycled Water (IDAPA 58.01.17) 

requirements for industrial reuse stream (1–2 mgd) 

1 The values listed assume discharge to an irrigation canal during the summer season. During the winter season NPDES permit limits 

apply.  

2 Effluent TP limits are on a pounds per day basis. Concentration is provided for reference only.  

3 Effluent TN limits are estimated to be lower for summer discharge as a conservative assumption based on the requirements of the Recycled 

Water Rules (IDAPA 58.01.17, Section 607.02.d). The requirements for this discharge will be further refined through additional permit 

negotiations.  

BOD = biochemical oxygen demand. 

lbs/day = pounds per day. 

mgd = million gallons per day. 

mg/l = milligrams per liter. 

5.2 Wastewater Treatment Process 

The Nampa WWTP operates as a secondary treatment facility that uses conventional aerated 

activated sludge units for biological oxidation of the wastewater. The Nampa WWTP will be upgraded 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 94 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 5

 

 

5-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

to provide full-scale recycled water. The goal is to provide Class A recycled water (as defined in IDAPA 

58.01.17.601) to local industries and irrigation users for reuse. The processes that will be installed 

to achieve this include tertiary filtration, ultraviolet disinfection, industrial pump station and pipeline, 

and irrigation reuse pump station and pipeline. IDAPA 58.01.17 provides the disinfection 

requirements for achieving Class A municipal recycled water quality, which must be a disinfection 

process that, when combined with filtration, can achieve 5-log inactivation of virus (IDAPA 58.01.17 

Section 601.01.a.i.2).  

The new or modified unit processes that will be necessary and the associated design capacity of 

these systems are provided in Table 5-2. These systems will need to be installed at the Nampa 

WWTP in order to provide Class A recycled water to irrigation and industrial users. These design 

criteria will be further defined through preliminary and final design stages of the project. 
 

Table 5-2. Recycled Water Program Unit Processes Required and Preliminary Design Criteria 

Unit Process Unit Process Assumptions 

Aeration basin modifications 

• Construction of Aeration Basin #4 

• Sized identical to existing aeration basins: 134 ft x 160 ft x 21 ft 

• 3,304,000-gallon capacity 

Blower building 

• 6, 700-hp blowers (5 duty, 1 standby), 9,750 cfm sizing 

• 12,000-ft2 building 

• 500-kW generator 

RAS piping and WAS pumping 

• 2 WAS pumps (10 hp each) 

• WAS pump TDH: 50 ft 

• 60 LF of 18-inch RAS piping and fittings  

• 275 LF 30-inch piping 

MLR pumps 

• 4 pumps, 17,000 gpm (24 mgd) each 

• 10 feet TDH 

• 125 hp mixed flow pumps, 1 per treatment train 

Final clarifier No. 4 • Circular clarifier, 120-ft diameter with mechanism 

Solids facility expansion 

• 1,650-ft2 building expansion 

• 2 rotary drum thickeners, 440 gpm capacity each 

• 1 centrifuge, 200 gpm capacity 

Struvite reactor 

• 3,888-ft2 building 

• Struvite reactor equipment and piping 

• 1,185 LF of 10-inch piping 

Filter lift pump station 

• Building enclosure 

• 3 vertical turbine pumps 

• 20-inch vertical turbine solids handling 

• Flow: 9,450 gpm 

• TDH: 30 feet 

• Power: 100 hp 

• 500-kW generator 

• 530 LF of 42-inch piping 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 95 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 5

 

 

5-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

Table 5-2. Recycled Water Program Unit Processes Required and Preliminary Design Criteria 

Unit Process Unit Process Assumptions 

Sand or Membrane filtration 1 

Sand Filtration 

• 1,900-ft2 building 

• 9 filter cells, 108 modules, 40-inch filter bed 

• Three rotary screw compressors (two duty, one standby) 

• Coagulant feed system 

Membrane Filtration 

• 12,000-ft2 building (200 ft x 60 ft x 36 ft) 

• 105-ft long, 40-ft wide, 16-ft deep membrane tanks  

• 36 membrane cassettes and 2,808 modules installed 

• 6 permeate pumps 

• 2 positive displacement blowers (1 duty, 1 standby) 

Ultraviolet disinfection: Class A  

• 5,460-ft2 building 

• 4 channels, 9 banks per channel 

• Disinfection dose: 100 mJ/cm 2 

Effluent forcemain for irrigation reuse • 6,000 LF of 42-inch high density polyethylene pipe 

Effluent pump station for irrigation reuse • Vertical turbine pumps (3) 

• References Project Group A Primary Effluent Pump Station 

• 20-inch vertical turbine solids handling 

• Flow: 9,450 gpm 

• TDH: 30 feet 

• Power: 100 hp 

• Building enclosure: 14 ft x 54 ft 

Effluent pump station & forcemain for industry • 2 submersible pumps, duplex-type arrangement  

• TDH: 40–80 ft 

• 10,000 LF of 12-inch polyvinyl chloride forcemain 

• 840 LF of 42-inch piping industrial flow (1–2 mgd) disinfected to Class-A 
standards using in-pipe ultraviolet treatment 

• Disinfection dose: 100 mJ/cm 2 

Digester #5 • 1 mixing pump, 125 hp motor 

• Flare relocation 

Primary thickening • Thickening feed pumps, 2 duty/1 standby, 30 hp motors 

• Rotary drum thickeners, 2 duty/1 standby 

• Thickened primary sludge pumps, 2 duty/1 standby, 15 hp motors 

• Polymer make-up and feed systems 

• Centrate pumps: 2 duty/1 standby, 20 hp motors 

1 Title 22 approved technology per IDAPA 58.01.17 Section 610.01. Filtration technology is still being evaluated as part of the project pre-

design phase.  

Any potable water used as seal water for recycled water pump seals shall be protected from backflow with an approved backflow 

prevention device or air gap per IDAPA 58.01.17 Section 608.02a. 

cfm = cubic feet per minute. 

ft = feet. 

gpm = gallons per minute. 

hp = horsepower. 

kW = kilo-Watt. 

LF = linear feet. 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 96 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 5

 

 

5-4 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

mJ/cm2 = millijoule per square centimeter. 

RAS = return activated sludge. 

TDH = total design head. 

WAS = waste activated sludge. 

 

Process flow diagrams for the liquid and the solid streams are provided in Figures 6 and 7, 

respectively.  

5.3 Hydraulic Profile  

The City updated the Nampa WWTP hydraulic profile as part of the Facility Plan development. This 

preliminary hydraulic profile, including key inverts and elevations, is provided in Figure 13. It is 

anticipated that this preliminary hydraulic profile will be further refined as the remaining design 

stages of the project are completed. 

5.4 Characterize Wastewater and Recycled Water Streams  

The Nampa WWTP receives and treats wastewater flow and loadings from four sources: domestic 

(residential/commercial) dischargers, industrial dischargers, I/I from seasonal irrigation, and I/I from 

sources other than seasonal irrigation influences. The wastewater collected from the service area 

contains both organic and inorganic loadings. 

Domestic flow is independent of seasonal and climate conditions and tends to follow a diurnal flow 

pattern that reflects timing of water usage in the community. Industrial discharges come from a 

range of industries in the service area, including food processing plants, sanitation, and technology 

services. Industrial discharges are less consistent than domestic discharges and tend to be higher 

strength in terms of BOD, TSS, total Kjeldahl nitrogen, and TP and other loadings. I/I resulting from 

seasonal irrigation increases throughout the summer and peaks in the early fall. The non-seasonal 

irrigation I/I is driven by precipitation and groundwater variations (these are independent of irrigation 

influences).  

The City’s wastewater flow varies seasonally. Flow volumes are highest from June to January during 

irrigation season and followed by influences from industrial food processors’ peak discharge 

occurring during the late fall and winter. The annual average flow to the Nampa WWTP is gradually 

decreasing over recent years, caused by a reduction in local industry and subsequent industrial 

discharges to the municipal sewage system. The load has also decreased over the past 2 years due 

to the reduction in industrial discharges. The average monthly flow has not decreased at the same 

rate as the influent load, most likely because the industrial flows have not decreased at the same 

rate as loads, and there has been growth in domestic discharge, which constitutes flow with lower 

concentrations of BOD and TSS, yielding less load for the same flow.  

A wastewater characterization study was performed as part of the Facility Plan development. The 

results of the study were documented in TM T-49 Nampa WWTP Capacity Assessment. For more 

information on wastewater characteristics, refer to Appendix C of the Facility Plan. 

The Facility Plan included the development of TM T-46 Flow and Loads which evaluated current 

conditions and developed future projections based on population growth. The current condition was 

based on available Nampa WWTP data from 2012 through 2015. Table 5-3 is the resulting current 

flow and load condition for the Nampa WWTP.  

 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 97 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 5

 

 

5-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

Table 5-3. Nampa Wastewater Current Flows and Loads 

Influent 

Category 

Flow (mgd) BOD (lbs/day) TSS (lbs/day) TKN (lbs/day) TP (lbs/day) 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Annual 

Average 

Maximum 

Month 

Peak 

Day 

Domestic 7.67 7.67 7.67 16,132 19,578 40,564 17,807 19,898 37,414 2,524 2,880 4,175 373 414 700 

Industrial 1, 2 2.82 2.82 4.23 20,389 20,389 30,583 10,632 10,632 15,948 1,988 1,988 2,983 345 345 517 

Irrigation-
related I/I  3 

0.95 2.28 2.38 – – – – – – – – – – – – 

Non-irrigation 
I/I 

0.14 0.34 2.30 
– – – – – – – – – – – – 

Total Influent 4 11.6 13.1 16.6 36,521 39,967 71,147 28,439 30,530 53,362 4,512 4,868 7,158 718 759 1,217 

1 For industrial customers, the Average Annual flow capacity represents the allowable daily discharge. Values are rounded to the nearest hundredth mgd and whole value pounds per day 

(lbs/day) for flow and load, respectively. 

2 Peak Day = 1.5 * monthly average for industrial flows and loads. 

3 Seasonal irrigation is calculated to increase during irrigation season (April–September) by approximately 1.9 mgd. This period represents approximately half the year; therefore, the monthly 

average is 1.9 divided by 2 = 0.95 mgd. Estimates were developed based on Nampa WWTP influent data from 2008 through 2016. Seasonal irrigation average, maximum month, and peak 

day flows are assumed to not change over time. 

4 Total flows = total industrial permitted flow + total domestic flow + seasonal irrigation + other I/I; Total loads = total industrial permitted load + total domestic load; values are rounded to the 

nearest tenth mgd for flow and nearest lbs/day for loads. 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 98 of 259

I Brown ANoCaldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 5

 

 

5-6 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

The Facility Plan evaluated future flow and loading conditions through 2040, which will inform the 

design of the Preferred Alternative. During the summer season, the full 20.1 mgd maximum month 

flow would be treated to Class A recycled water quality and then discharged to an irrigation canal. 

The City plans to produce 1–2 mgd of treated Class A water that would be available year-round for 

industrial reuse (the permitting for this will occur in the future). During the winter, the City would 

operate under its existing NPDES permit and discharge the treated effluent to Indian Creek. Table 5-

4 summarizes these future flow and loading conditions.

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 99 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 5

 

 

5-7 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

Table 5-4. Nampa Wastewater 2040 Flow and Loading Projections 

Influent 

Category 

Flow (mgd) BOD (lbs/day) TSS (lbs/day) TKN (lbs/day) TP (lbs/day) 

Annual 

Average 

Maximum 

Month 

Peak 

Day 1 

Annual 

Average 

Maximum 

Month 

Peak 

Day 1 

Annual 

Average 

Maximum 

Month 

Peak 

Day 1 

Annual 

Average 

Maximum 

Month 

Peak 

Day 1 

Annual 

Average 

Maximum 

Month 

Peak 

Day 1 

Domestic 13.69 13.69 13.69 30,652 38,136 83,029 35,330 41,892 90,700 4,693 5,483 9,079 708 848 1,347 

Industrial 2 3.8 3.8 5.7 32,907 32,907 49,360 23,150 23,150 34,725 2,906 2,906 4,360 762 762 1,143 

Irrigation-
related I/I  3 

0.95 2.28 2.38 – – – – – – – – – – – – 

Non-
irrigation I/I 

0.14 0.34 2.30 – – – – – – – 
– – – – – 

Total 
influent flow 
and loads 4 

18.6 20.1 24.1 63,560 71,040 132,390 58,480 65,040 125,430 7,600 8,390 13,440 1,470 1,610 2,490 

1 Peak Day = 1.5 * monthly average for industrial flows and loads. 

2 For industrial customers, the Average Annual flow capacity represents the allowable daily discharge. Values are rounded to the nearest hundredth mgd and whole value lbs/day for flow and 

load, respectively. 

3 Seasonal irrigation is calculated to increase during irrigation season (April–September) by approximately 1.9 mgd. This period represents approximately half the year; therefore, the monthly 

average is 1.9 divided by 2 = 0.95 mgd. Estimates were developed based on Nampa WWTP influent data from 2008 through 2015. Seasonal irrigation average, maximum month, and peak 

day flows are assumed to not change over time. 

4 Total flows = total industrial permitted flow + total domestic flow (2040) + seasonal irrigation + other I/I; total loads = total industrial permitted load + total domestic load (2040); values are 

rounded to the nearest tenth mgd for flow and 10 lbs/day for loads.

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 100 of 259

I Brown ANoCaldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 5

 

 

5-8 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

5.5 Wastewater Treatment and Reuse System 

The Nampa WWTP will be designed to treat for constituents as designated in the future reuse permit. 

The influent concentrations for the Class A constituents and phosphorus is compared with the target 

removal efficiencies in Table 5-5.  
 

Table 5-5. Nampa WWTP Influent Concentrations & Removal Efficiencies 

Parameter Influent Concentration 1 Effluent Limit  2 Removal Efficiency 

TSS 220 mg/l 30 mg/l 86% 

Turbidity NA 0.5 NTU  

BOD5 
3 263 mg/l 10 mg/l 96% 

TN 4 36.2 mg/l 30 mg/l 17% 

TP  0.35 mg/l  

Ammonia, total as N 22.5 mg/l 
1.41 mg/l (December–February) and 

1.31 mg/l (March–November) 
94% 

Total coliform (organisms/100 

mL) 

– 5 2.2 (7-day median) 
– 

Viruses – 5 Disinfection to 5-log inactivation of virus – 

pH 7.9 SU 6.0–9.0 S.U. – 

1 Influent concentrations represent 2017 annual averages. 

2 Effluent limits are shown as monthly averages unless otherwise indicated. 

3 BOD5 removal is based on IDAPA 58.01.17 Class A requirements for non-recharge and residential irrigation uses. 

4 The TN limit of 30 mg/l proposed for discharge to Phyllis Canal (non-recharge use). 

5 Data not measured. 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 101 of 259

I Brown AND Caldwell I 



 

 

 

6-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

Section 6 

Description, Operation, and Control 
of Unit Operations and Processes 

6.1 Unit Operations/Process 

The Nampa WWTP is a secondary treatment facility that uses conventional aerated activated sludge 

units for biological oxidation of the wastewater. The current design total rated hydraulic (maximum 

month) is 18 mgd. This rating will be increased to 20.1 mgd with the completion of the Phase II 

Upgrades to the Nampa WWTP.  

Figures 6 and 7 show the overall process flow schematic for the Nampa WWTP after the completion 

of the Phase II and Phase III upgrades which include the proposed recycled water program and 

tertiary filtration components. As shown in the figures, raw wastewater enters the influent pump 

station and is pumped up to the influent screens. The primary influent then flows by gravity through 

the grit chambers and to the primary influent splitter box. The screened and degritted wastewater 

flow is then split between the three primary clarifiers for primary treatment. This headworks building 

is enclosed thereby reducing nuisance odors from affecting the surrounding community. 

Currently, anywhere from 0 to 40 percent of the primary effluent is directed to the trickling filter 

recirculation pump station where it is split between two trickling filters for BOD removal. The trickling 

filter mixed liquor flows from the trickling filter recirculation pump to a secondary clarifier for settling. 

The trickling filter secondary effluent is then mixed with the remaining primary effluent and directed 

to one of the three aeration basins via the primary effluent pump station for biological treatment. 

Following the completion of the Phase II Upgrades the primary effluent will flow directly to the 

primary effluent pump station as the trickling filters will be demolished which will additionally result 

in the removal of a large nuisance odor producing element at the plant 

The aeration basins are configured with an anaerobic zone, a flexible aerated zone (FAZ), and an 

aerobic zone for biological nutrient removal. Mixing in the anaerobic and FAZ cells is provided by 

submerged medium-speed mixers, while aeration and mixing in the aerobic zones and FAZ is 

provided by centrifugal blowers and membrane and ceramic diffusers. After exiting the aeration 

basins, the mixed liquor flows by gravity to the final clarifier flow splitter box and is divided between 

one of three final clarifiers. The secondary effluent flow is injected with sodium hypochlorite for 

disinfection then flows through one of two chlorine contact chambers. The disinfected effluent is 

dosed with sodium bisulfite for dechlorination before a portion of the water is pumped for use as No. 

4 water throughout the plant. The remainder is sent to the post aeration basin to increase the 

dissolved oxygen concentration before being discharged to Indian Creek.  

The Phase II/III Upgrades will modify the operation of the Nampa WWTP to make it capable of 

producing recycled water. The most notable changes will be the addition of tertiary filtration and 

additional disinfection steps. These processes are in the design process but will be configured to 

meet the requirements for Class A Recycled Water including incorporation of a recycled water pump 

station to convey the recycled water to Phyllis Canal.  

Waste activated sludge is pumped through thickening feed pumps to rotary drum thickeners after 

the addition polymer for more efficient thickening. The thickened waste activated sludge is pumped 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 102 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 6

 

 

6-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

to primary anaerobic digesters along with the primary sludge. Polymer is added to the sludge prior to 

dewatering using centrifuges. The centrate is sent to a centrate storage tank, combined with the 

filtrate from the rotary drum thickeners, and mixed with ferrous chloride for control of hydrogen 

sulfide odors prior to being pumped back to headworks. Dewatered biosolids are stored on site in 

sludge drying beds prior to landfill disposal. Due to high volatile solids reduction these biosolids have 

low associated nuisance odors. Collected screenings and grit are also landfilled. 

6.2 Normal Operations 

The Class A recycled water system may discharge up to 31 cfs at full design flow rates. Typical flow 

patterns and flow rates will be developed following design and construction of the Nampa WWTP 

upgrades. 

6.3 Process Monitoring and Control Systems 

The City’s overall control system was described within the preliminary design documents developed 

under Phase I Upgrades. The project team (Brown and Caldwell and Nampa WWTP staff) developed 

the Instrumentation and Control Philosophy, which was described as “a defined thought process 

regarding system controls in support of a set operational philosophy through standards and 

procedures.” The final programmable logic controller (PLC) manufacturer and model, Rockwell 

Automation ControlLogix platform, were selected through this effort. 

The existing control system architecture is a distributed system placing automatic logic within the 

uninterruptable power supply (UPS) backed, non-redundant, PLCs located within main process areas 

and dedicated controls for complex equipment. Manual controls are separated between the motor 

control centers (MCCs) and the local equipment. As part of the “hands-on” control philosophy, the 

existing equipment preference is to have the operator visit the MCC prior to moving to the local 

equipment. At the MCC, the operator places the equipment in the Hand position, which allows the 

Start/Stop selection to become active local to the equipment. This movement confirms the 

operator’s intentions of removing the equipment control from the PLC.  

Remote operations for the entire plant can be accessed both at the MCC located PLC cabinets, 

where panel mounted workstations reside, and within the administrative building where the 

Supervisory Control and Data Acquisition (SCADA) desktop workstations and servers reside. These 

controls include supervisory actions such as set point manipulation and lead equipment selection 

and remote manual start/stop action and manual speed manipulations for variable speed 

equipment.  

Remote and off-site access is not provided to operations staff due to the City’s requirement to 

maintain a highly secured control system by limiting remote network access, but remote alarming is 

extended offsite through the use of both a hardware alarm autodialer for critical alarms and a SCADA 

based software autodialer for all alarms. 

Through Phase I, the existing control system was expanded to include support for new facilities and 

equipment with the plant network system being rerouted to designated utility corridors, providing 

distinct utility paths through the facility. The new corridors will provide designated locations for all in-

plant utilities to be routed, including communications. The existing fiber optic communication cable 

was retained and new fiber optic cable was routed through the new corridors, providing a redundant 

network path to each of the existing facilities modified under the Phase I construction. Because the 

Phase I upgrades will not touch every part of the existing facility, the network topology during this 

time frame comprises both a modified star configuration and a new redundant ring. UPS-supported 

REUSE PROPONENTS' SUBMISSION OF EXHIBIT J Page 103 of 259

I Brown AND Caldwell I 



Recycled Water Reuse Permit Application Plan of Operations Section 6

 

 

6-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Nampa Reuse Permit_Plan of Operations_3-18-19 

SCADA workstations are located at each MCC located PLC cabinet providing access to the plant 

SCADA system. 

Complex equipment added through Phase I Upgrades also includes a UPS-supplied PLC control 

system with local human machine interfaces. These equipment types provide full automatic control 

with access to the plant-wide SCADA system for remote status, indications, and alarming. In a case-

by-case evaluation, remote supervisory control will be provided, allowing operations to update local 

control set points and alarm points, with limited start/stop capability and process adjustment. 

Throughout Phase II/III Upgrades, portions of the facility will be modified to include the utility 

corridors and new process buildings, the older fiber optic cable will be abandoned or used to pull in 

additional fiber, which will be routed through the corridors forming two complete smaller redundant 

rings, with some outlying buildings maintaining the original conduit route until the facility’s new 

Headworks, Operations building, and Administrative building are constructed. At this time, the final 

corridors will be completed allowing the final three fully redundant network rings to be completed.  

The three separate but redundant rings allow the network attachments at buildings to be close to the 

corridor, minimizing single routes, which could allow breakage at two points within the network 

during a single excavation. To minimize this possibility, the network routings into building should be 

placed at a minimum of 4 feet of depth difference, where multiple entries into the building are not 

feasible.  

The inclusion of redundant paths minimizes the City’s dependency on the SCADA software to 

mitigate network outages. Overall, they provide for a greater support mechanism for data transfers 

from the local PLCs to the SCADA Historian located in the Administration building. This new 

configuration is designed to accommodate relocation of the Administration building at some time in 

future planning. 

6.4 Operating Instructions 

The City maintains an existing operations and maintenance (O&M) manual in hardcopy form, 

retained on-site at the Nampa WWTP. The City will be converting this O&M manual to electronic 

format and incorporating new facilities, such as Phase I Upgrades – Project Group A, into the 

manual.  

In the future, as Phase II Upgrades are constructed and commissioned, the O&M manual will also be 

updated with the new unit processes and equipment. Because the recycled water program is still in 

the preliminary design stage at this time, there are no O&M manuals available because the major 

processes and equipment are still being developed. When these are selected and constructed in the 

future, the City will actively be modifying the existing O&M manual as required.  

6.5 Common Operating Problems  

The existing Nampa WWTP experiences few operational issues. Most processes are set up with 

redundancy to mitigate the risks of equipment failure. Troubleshooting and common operating 

problems will be documented once the reuse system becomes operational. 